
Special Publication SJ2004-SP21 
 

St. Johns River Water Supply Project 
Literature Review of 

Surface Water Treatment Technologies 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 



ST. JOHNS RIVER WATER SUPPLY PROJECT
LITERATURE REVIEW OF SURFACE WATER TREATMENT TECHNOLOGIES

BY

CH2M HILL

225 EAST ROBINSON STREET, SUITE 505
ORLANDO, FLORIDA 32801-4322

March 2001
161983

Final Issued May 2002





Table of Contents

Literature Review of Surface Water Treatment Technologies

i

CONTENTS
FIGURES.................................................................................................................................................................... iii
TABLES...................................................................................................................................................................... iv
[...]
MF Pretreatment Followed by NF ..................................................................................................................... 34
Riverbank Filtration Pretreatment Followed by NF .......................................................................................... 35
Pretreatment Comparison Studies...................................................................................................................... 36
Fouling/Flux Considerations for IMS Applications ........................................................................................... 37

OXIDATION AND DISINFECTION ..................................................................................................................... 38
CHLORINE ............................................................................................................................................................... 38
CHLORAMINES ......................................................................................................................................................... 40
CHLORINE DIOXIDE................................................................................................................................................. 44
OZONE ..................................................................................................................................................................... 45
ULTRAVIOLET LIGHT (UV)........................................................................................................................................ 49
POTASSIUM PERMANGANATE................................................................................................................................... 51

TOC REMOVAL NEEDED FOR FREE CHLORINE AS A RESIDUAL DISINFECTANT........................... 56
MEMBRANES............................................................................................................................................................ 56
GAC CONTACTORS ................................................................................................................................................... 56
ANIONIC RESINS....................................................................................................................................................... 57

OCCURRENCE AND TREATMENT OF ALGAL TOXINS.............................................................................. 58
BACKGROUND AND OCCURRENCE............................................................................................................................ 58
TREATMENT............................................................................................................................................................. 59

Coagulation/Activated Carbon........................................................................................................................... 59
Oxidation............................................................................................................................................................ 59
UV ...................................................................................................................................................................... 60
Membranes......................................................................................................................................................... 60
Combined Treatment Techniques....................................................................................................................... 61
Source Water Management Strategies ............................................................................................................... 61

SUMMARY................................................................................................................................................................ 62
REFERENCES.......................................................................................................................................................... 63



Table of Contents

Literature Review of Surface Water Treatment Technologies

ii

FIGURES
1 Conventional Treatment, Partial Desalting .................................................................. 3

2 Inclined Plate Settles Installation ................................................................................... 7

3 Superpulsator® Schematic............................................................................................... 9

4 Actiflo® Schematic .......................................................................................................... 12

5 High-Rate Conventional Treatment, Partial Desalting............................................. 16

6 DAF Schematic................................................................................................................ 17

7 Granular Media Filter Schematic ................................................................................. 20

8 Pressure-Driven Membrane Process Application Guide ......................................... 23

9a Immersed Microfiltration Membrane Schematic....................................................... 24

9b Immersed Microfiltration Membrane Installation..................................................... 24

10 Conventional with MF, Partial Desalting ................................................................... 25

11 Coagulation/MF, Partial Desalting ............................................................................. 27

12 RO/NF Membrane Pressure Vessel Schematic ......................................................... 30

13 UV Disinfection Unit...................................................................................................... 52



Table of Contents

Literature Review of Surface Water Treatment Technologies

iii

TABLE
1 Superpulsator® Installations in the U.S. on Surface Waters..................................... 11

2 Actiflo® Installations in the U.S. on Surface Waters.................................................. 14

3 DAF Installations in the U.S. on Surface Waters ....................................................... 19

4 Large MF/UF Installations in North America ........................................................... 28

5 Advantages and Disadvantages of Using MF/UF Filtration as Compared
to Granular Media Filtration......................................................................................... 29

6 NF/RO Installations in North America ...................................................................... 32

7 Applicability of Oxidants/Disinfectants in Water Treatment................................. 39

8 Advantages and Disadvantages of Using Chlorine .................................................. 41

9 Advantages and Disadvantages of Using Chloramines........................................... 43

10 Advantages and Disadvantages of Using Chlorine Dioxide ................................... 46

11 Advantages and Disadvantages of Using Ozone ...................................................... 50

12 Advantages and Disadvantages of Using UV Disinfection ..................................... 53

13 Advantages and Disadvantages of Using Potassium Permanganate..................... 55



Table of Contents

Literature Review of Surface Water Treatment Technologies

iv

ACRONYMS AND ABBREVIATIONS
AOC assimilable organic carbon
AWWA American Water Works Association
BAC biologically active carbon
Br- bromide
BrO3- bromate
BW brackish water
CA cellulose acetate
Cl2:N chlorine to nitrogen (ratio)
CSF coagulation/sedimentation/filtration (conventional treatment)
CT contact time
D/DBP Disinfectant/Disinfectant Byproduct
D/DBPR Disinfectant/Disinfectant Byproduct Rule
DAF dissolved air flotation
DOT U.S. Department of Transportation
EC enhanced coagulation
EPA U.S. Environmental Protection Agency
ESWTR Enhanced Surface Water Treatment Rules
GAC granular activated carbon
gpm/ft2 gallons per minute per square foot
HAA haloacetic acid
HCl hydrochloric acid
HOCl hypochlorous acid
IMS Integrated Membrane Systems
LOX liquid oxygen
LT2 Long Term 2
MF microfiltration
mg/L milligrams per liter
MGD million gallons per day
MIB 2-methylisoborneol
mm millimeter



Table of Contents

Literature Review of Surface Water Treatment Technologies

v

MRDL maximum residual disinfectant level
MTC mass transfer coefficient
NCl3 trichloramine
NH2Cl monochloramine
NHCl2 dichloramine
nm nanometer
NOM natural organic matter
NTU nephelometric turbidity unit

ºC degrees Celsius
OCl- hypochlorite ion
OH- hydroxyl ion
PAC powered activated carbon
RO/NF reverse osmosis/nanofiltration
SW surface water
SWTR Surface Water Treatment Rule
T&O taste and odor
TDS total dissolved solids
TFC thin film composite
TM technical memorandum
TOC total organic carbon
TTHM trihalomethane
UF ultrafiltration
UV ultraviolet
WTP water treatment plant
µg/L micrograms per liter
µm micrometer





Introduction

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

1

INTRODUCTION
Selecting treatment technologies for any water treatment system is
driven primarily by drinking water regulations and the meeting of
consumer expectations.  For surface water treatment, the primary
regulations are the Enhanced Surface Water Treatment Rules (ESWTR)
and the Disinfectant/Disinfectant Byproduct (D/DBP) Rules.  The
planning process for any treatment facility on the St. Johns River has a
5- to 10-year window.  Therefore, upon construction of this facility,
compliance will be required for the Long Term 2 (LT2) ESWTR and
Stage 2 D/DBP rules.  To meet these regulations, the following
primary analytes need to be targeted for removal:

• Organics
• Turbidity
• Giardia
• Viruses
• Cryptosporidium

The approach to removing these analytes is multibarrier treatment
involving the following unit processes:

• Coagulation and flocculation
• Clarification
• Granular media filtration
• Disinfection

This approach, termed conventional treatment, requires each process
to remove water-borne pathogens, with each process operating at a
high rate of efficiency.  The effectiveness is cumulative, in that each
unit process helps the subsequent unit process work more effectively
than if operated alone.  For instance, effective coagulation and
flocculation will improve the performance of the clarification process,
and effective clarification will improve the performance of filtration.
After filtration, the filtered water is considered “clean,” which
increases the effectiveness of disinfection.  Disinfection is used to
inactivate any of the pathogens that may have passed through the
previous barriers.  In this manner, each step plays an important role in
the removal and inactivation of water-borne pathogens.

The St. Johns River water has typical surface water characteristics for
Florida.  The characteristic dark brown color of the water is due to the



Introduction

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

2

organics in the water.  These organics are mostly dissolved humic and
fulvic matter.  The turbidity in the water results from small particles
that make the water “cloudy” and must be removed to low levels to
increase the efficiency of disinfection.  As in all surface water treatment
systems, the target pathogens of concern for the St. Johns River are
Giardia lamblia, Cryptosporidium, and viruses.

Additionally, the St. Johns River has unique characteristics due to the
brackish content of the water.  This brackish surface water has total
dissolved solids (TDS) concentrations ranging from 400 milligrams per
liter (mg/L) to 1,060 mg/L and chloride concentrations ranging from
139 mg/L to 455 mg/L.  Because of these unique characteristics, partial
desalting must be used with conventional treatment.  The following
major processes that would be associated with this integrated
treatment system are illustrated in Figure 1.

Figure 1 illustrates pretreatment by conventional water treatment,
integrated with reverse osmosis/nanofiltration (RO/NF) and followed
by primary disinfection, and residual disinfectant.  From Figure 1, the
conventional treatment step consists of coagulation, flocculation/
sedimentation, and granular media filtration (CSF). Following the
granular media filters, some of the stream is applied to the RO/NF
membranes with some bypassing the RO/NF stream to be blended.
The bypass is used since 100 percent membrane treatment will not be
required during less brackish conditions of the year.  The process
technologies in Figure 1 illustrate the basic treatment steps that would
be applied to treat water from the St. Johns River.  For the purposes of
this report, the combination of pretreatment technologies (such as CSF)
followed by membrane desalting for surface water treatment is termed
Integrated Membrane Systems (IMS).

These treatment steps, as well as IMS technology applications, are
discussed in greater detail in this technical memorandum (TM).  The
subsequent sections will focus on the following treatment steps:

• Coagulation and flocculation

• Clarification technologies (conventional and high-rate)

• Filtration technologies (granular media filtration, microfiltration,
and ultrafiltration)

• Membrane desalting technologies (nanofiltration and reverse
osmosis)



Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

3

Figure 1.  Conventional Treatment, Partial Desalting



Introduction

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

4

• Integrated Membrane Systems (IMS) applications

• Primary disinfection (ozone, chlorine, chlorine dioxide, and
ultraviolet [UV])

• Residual disinfection (chloramines)

PURPOSE
This treatability study is being conducted by the St. Johns River Water
Management District (SJRWMD) and CH2M HILL to quantify the
treatment requirements and costs for a potential surface water
treatment facility to be located along the reach of the St. Johns River
between the southern end of Lake Monroe in Sanford and De Land.
Currently, the public supply utilities in this area have been relying on
groundwater supply for their treatment facilities.

The requirements and treatment technology for groundwater
treatment differ significantly from those for surface water treatment.
Therefore, the purpose of this TM is to provide a general overview and
basic summary of the different types of treatment technology that
could potentially be applied to this surface water source.  In addition
to a general overview, this TM will also reference recent studies that
are applicable to treatment of surface water from the St. Johns River.

It is also intended that the stakeholders use this summary to become
more familiar with surface water treatment technology during the
technology evaluation and selection process of this project.



Introduction

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

5

TECHNOLOGIES

COAGULATION AND FLOCCULATION
The first step in water treatment is coagulation.  The coagulation step
is necessary to reduce the organics and turbidity in the water and
consists of a rapid mixing with coagulant addition.

Particles and organics in natural water systems are negatively charged
and subsequently repel one another.  Coagulants added to the water
form positively charged complexes that neutralize (destabilize) the
negatively charged particles.

The purpose of the rapid mixer is to achieve the initial contact between the
water and coagulant to form the positively charged coagulant complexes.

Enhanced coagulation (EC) is typically performed in the conventional
coagulation process to increase total organic carbon (TOC) removal in
the process. EC consists of adjusting the coagulation pH and coagulant
dose to optimize TOC removal.

Once the negatively charged particles have been destabilized, these
particles begin to stick together and form floc.  As more particles stick
together, the floc grows and becomes dense enough to settle from the
water as sludge in the clarification step.  Without proper coagulation,
the subsequent clarification and filtration steps can not function
properly.

This project will evaluate four coagulants for organic and turbidity
removal by conducting bench-top experiments.  Based on the results,
one coagulant will be chosen and used for the remainder of the study.

Three previous studies on similar high TOC surface water (City of
Tampa, Florida, 1998; City of Cocoa, 1995; and City of Melbourne,
1999) found that coagulation with ferric sulfate coagulant at a pH
range of 4 to 4.5 achieved higher TOC removals than coagulation with
aluminum sulfate.  In all three cases, the new facilities were
constructed using ferric sulfate as the coagulant for TOC removal.

CLARIFICATION TECHNOLOGIES
The next step in conventional water treatment is the clarification (or
sedimentation) step.  Clarification is used to remove the floc formed in



Technologies

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

6

the coagulation/ flocculation step as sludge.  Clarification has been
used at water treatment plants (WTPs) for many years as an effective
means of treatment to produce a clarified effluent for further treatment
by filtration.

The major types of clarification that will be discussed include:

• Conventional clarification
• Inclined settlers
• Upflow blanket clarifiers
• Microsand ballasted clarifiers
• Dissolved air flotation clarifiers

Conventional Clarification

Conventional sedimentation uses very large basins and allows the
settling of the floc to occur by gravity.  These conventional tanks have
long detention times (3 to 4 hours for gravity settling).

Conventional clarification requires a large area to build the tanks for
sedimentation.  Surface loading rates must be low (0.3 to 1.0 gallons
per minute per square feet [gpm/ft2]) to achieve proper operation and
an acceptable effluent. Mechanical equipment, such as rakes, is
required to withdraw sludge from the sedimentation basin.

Inclined (Plate or Tube) Settlers

Inclined plates can be installed in a sedimentation tank to improve
clarification. Many high-rate clarifiers, including the Superpulsator®

and Actiflo® (both to be discussed later), use inclined settlers.

Typical inclined settlers apply the flocculated water upward through
the channels formed by the inclined surfaces.  Tube settlers are
generally used in this arrangement, and are the most popular method
of inclined settling.

Figure 2 illustrates inclined plates (lamella plates) installed in a
sedimentation basin.  The advantage of inclined settlers is that
increased surface loading rates (1 to 5 gpm/ft2) can be used to achieve
proper settling. Also, the plates or tubes can be retrofitted to an
existing sedimentation tank.

The material costs for the plates or tubes can vary, depending on the
materials required for installation. The surface loading rates are higher
than conventional clarification. Based on the configuration of the



Technologies

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

7

plates/tubes, removal of solids that attach to the plates can be a

maintenance issue in some configurations.

Figure 2.  Inclined Plate Settles Installation



Technologies

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

8



Technologies

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

9

For similar high TOC surface waters, pilot studies conducted by the
City of Cocoa, Florida (1995) and City of Tampa (1998) found that
inclined plate settlers provided adequate clarification and also
provided low turbidity levels for subsequent filter runs.

Plate and tube settlers have been in use for many years in water
treatment, and are a widely accepted technology for clarification.  For
the purposes of this study, any new facility applying conventional
treatment, at a minimum, would have plate/tube settlers.  Therefore,
conventional treatment referred to in this report (see Figure 1) will
assume a sedimentation basin installed with plate settlers.

Upflow Blanket Clarifiers

Upflow blanket clarifiers, also known as solids contact units, combine
rapid mixing, flocculation, and sedimentation in one unit.  These
clarifiers are designed to maintain a large volume of flocculated solids
within the unit, which enhances flocculation by encouraging
interparticle collisions.  The flocculated solids (solids blanket) are
usually maintained at a set volume in the contactor, and cohesion of
the blanket is achieved through the use of a polymer in addition to the
coagulant.

Upflow clarifiers are popular because of their reduced size, which
occupies less land space.  Higher surface loading rates in these units
can be used to produce more water per unit area than conventional
sedimentation.  One such unit is the Superpulsator®, manufactured by
Infilco Degremont, Inc.  Figure 3 illustrates a schematic of the
Superpulsator®.

In the Superpulsator®, rapid mixing occurs upstream of the unit where
coagulant is added to begin the formation of floc.  After rapid mixing,
a polymer is added to promote sludge blanket cohesion.  The
coagulated water then enters the unit.  The Superpulsator® uses a
vacuum pump and vacuum chamber to produce a pulsing effect
within the flocculation zone.  The pulsing of the solids blanket expands
the blanket and increases the rate of interparticle collisions.
Clarification occurs with the use of inclined plates above the sludge
blanket that settle the remaining floc.  The clarified effluent is
discharged at the top of the unit. Solids are maintained in the unit at a
set height by use of a solids overflow weir.  Solids overflow into a
hopper and can be removed at a set interval.



Technologies

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

10

Figure 3.  Superpulsator® Schematic

Sludge Blowdown
Pipe

Distribution Channel

Distribution 
Laterals

Vent
Valve

Collection 
Laterals

Sump

Vacuum
Chamber

Settling
Plates

Concentrator

Vent
Pump



Technologies

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

11

Typical solids concentrations range from 0.5 to 2 percent in the
concentrated sludge.

These units have loading rates of up to 3 gpm/ft2. At these loading
rates the detention time is approximately 45 minutes, much less than
conventional clarification.  A polymer is required at doses between 0.1
to 0.4 mg/L for cohesion of the sludge blanket.

These units have no submerged moving parts or mechanisms, and the
sludge blanket is self-leveling.  At the high loading rate of 3 gpm/ft2,
much less surface area is required for equivalent treatment as
compared to a conventional process.  These units have been shown to
be effective at removing turbidity and TOC.  Since the sludge is
partially recirculated increasing the sludge age, use of powered
activated carbon (PAC) is particularly effective at removing taste and
odor (T&O)-causing compounds in these units.  Along with T&O-
causing compounds, TOC can also be adsorbed in the solids blanket
containing PAC.

In 1999, Alvarez et al. reported that for treatment of water from the St.
Johns River at Lake Washington, the Superpulsator® was able to
achieve turbidity levels below 0.5 nephelometric turbidity units
(NTUs) with subsequent filter runs over 35 hours.  In addition, it was
reported that after effective coagulation, the Superpulsator® was able
to achieve greater than 3-log removal of Cryptosporidium.  Previous
studies have found that the Superpulsator can retain a blanket of light
organic floc up to TOC levels of 15 mg/L without the addition of  PAC
for weight.  However, Alvarez reported that at TOC levels in excess of
25 mg/L, without PAC addition, the sludge blanket of the
Superpulsator® was unstable in retaining the light organic floc.

There are more than 75 municipal water treatment plants in the U.S.
that are successfully using this technology to meet water quality goals,
and it has become an accepted standard clarification process in many
states. Table 1 lists some of the major Superpulsator® installations in
the U.S.

Microsand Ballasted Clarifier-Actiflo®

Actiflo® is a high rate clarification process that uses microsand-
enhanced flocculation and lamellar settling to produce a clarified
effluent. Figure 4 illustrates the Actiflo® process.



Technologies

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

12

Table 1.  Superpulsator® Installations in the U.S. on Surface Water

Plant Location Start Date Capacity (MGD) Source Water

Cornish Creek WTP Covington, GA 1992 3.0 Surface

Pistapaug Pond WTP Wallingford, CT 1993 12.0 Surface

Schriever WTP Terrebonne, LA 2000 4.0 Reservoir

F.L. Ward WTP High Point, NC 1999 16.1 Reservoir

Sweeney WTP Wilmington, NC 1998 5.0 River

Forsyth County WTP Cumming, GA 1999 5.0 Reservoir

Harwoods Mill WTP Newport News, VA 1988 31 Reservoir

Portsmouth WTP Portsmouth, VA 1995 15 Reservoir

Hyde Park Fire & Water
District

Dutchess County, NY 1994 6.0 Reservoir

Hays Mine WTP Pittsburgh, PA 1990 60.0 Surface

LaGrange WTP LaGrange, GA 1992 6.8 Surface

Santee Cooper WTP Moncks Corner, SC 1993 6.0 River



Technologies

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

13

Figure 4.  Actiflo® Schematic



Technologies

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

14

The process consists of a rapid mix in which a coagulant is added,
followed by an injection tank, where micro-sand and a polymer are
added in a high energy mixing environment.  Following this is a
maturation zone, where a lower energy mixing takes place to build the
floc.  The detention time for all these steps is about 6 minutes.  The
water then enters the settling tank where the micro-sand flocs settle
out quickly. Further clarification occurs with inclined tube settling as
the water overflows into the effluent channels.  Total retention time is
between 10 and 15 minutes.

The micro-sand sludge at the bottom of the settling tank is pumped to
a hydrocyclone, where the sand is separated from the sludge by
centrifugal force.  The sand is then returned to the head of the process
for reintroduction in the injection tank.  The separated sludge is
removed at concentrations of 0.1 to 0.2 percent typically requiring
further thickening.

Advantages of this process include very high loading rates (up to 30
gpm/ft2) that can significantly reduce surface area requirements.  The
use of microsand also allows the system to easily adjust to changing
raw water quality or process flow rates.  The system also requires a
significant amount of energy beyond other conventional processes.
The microsand must be replenished due to minor loss in the separation
process.

In 1999, Alvarez et al. reported that for treatment of water from the St.
Johns River at Lake Washington, the Actiflo® process was able to
achieve turbidity levels below 0.3 NTU with subsequent filter runs
over 50 hours.  In addition, it was also reported that after effective
coagulation, the Actiflo® was able to achieve greater than 4-log
removal of Cryptosporidium.  Alvarez also reported that with the
microsand addition, the Actiflo® was able to achieve a more stable
operation than the other three clarifiers evaluated.

Table 2 summarizes the current Actiflo installations in the U.S.
Currently, there are nine installations in operation in the U.S., the
largest of which is a 27 million gallons per day (MGD) installation in
Wyoming.  Three additional plants are slated for startup in 2001.
These three plants, located in Florida, treat high TOC surface water.
One plant is located on the St. Johns River at Lake Washington in
Melbourne, Florida.  Larger installations up to 150 MGD exist
overseas.  Table 2 summarizes the Actiflo® installations in the U.S.



Technologies

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

15

Table 2.  Actiflo® Installations in the U.S. on Surface Waters

Location Start Date Capacity (MGD)

Golden, CO 1998 11

Casper, WY 1999 27

Newport, KY 1999 15

Salt Lake City, UT 2000 20

Sharon, PA 2000 16

Spotsylvania, VA 2000 12

Statham, GA 2000 1

Lincolnton, NC 2000 9

Bardstown, KY 2000 8

Tampa, FL 2001 40

Tampa Bay, FL 2001 60

Melbourne, FL 2001 20



Technologies

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

16

 The high-rate Actiflo® process can be used in place of a conventional
coagulation, flocculation, and clarification step for pretreatment for the
membranes.  Figure 5 illustrates an example of the Actiflo® process
feeding the membrane desalting stream.  In this arrangement, other
high-rate clarifiers such as the Superpulsator® or dissolved air flotation
(DAF) can be used in the step for the membrane pretreatment.

Dissolved Air Flotation (DAF)

DAF was first used for clarification in South Africa and Scandinavia in
the 1960s and became more widely used worldwide in the 1980s and
1990s.  DAF is becoming more common in the U.S. because it provides
a cost-effective alternative to conventional sedimentation.  DAF has
also been successfully used to remove algae.

A typical DAF schematic is illustrated in Figure 6.  In DAF
clarification, the solids are separated out by floating the floc to the
water surface, as opposed to settling to the bottom of the basin.  The
process introduces air bubbles at the bottom of the contactor to float
the floc.  The air bubbles are produced by reducing to ambient
pressure a pressurized recycle water stream saturated with air.  The
“float” is scraped from the top of the reactor, and the clear water is
removed from a location well beneath the surface.

DAF is particularly effective in removing solids, such as algae, which
are close in density to that of water and, thus, are resistant to removal
by sedimentation.  DAF has been shown to be as effective as
conventional processes at removing low levels of turbidity and TOC.
It is also able to have an effect on some T&O compounds that can be
readily stripped by the dissolved air in the water.  DAF provides
enhanced particle contact that can increase the removal of small
particles and small diameter pathogens, such as Giardia and
Cryptosporidium.

DAF applications can have loading rates up to 8 gpm/ft2.  Detention
times required for both flocculation and clarification are less than in
conventional treatment.  These higher loading rates result in a smaller
facility footprint than conventional clarification.  DAF also produces a
more concentrated sludge than conventional treatment.  DAF also
requires much more energy input than conventional treatment, and
requires considerably more mechanical equipment to run the system.



Technologies

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

17

In 1999, Alvarez et al. reported that for treatment of similar water for
the St. Johns River at Lake Washington, DAF was able to achieve
turbidity levels below 1 NTU with subsequent filter runs of 30 hours.



Technologies

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

18

Figure 5.  High-Rate Conventional Treatment, Partial Desalting



Technologies

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

19

Figure 6.  DAF Schematic

Outlet

Saturator

Recycle 
Pump

Floc 1 Floc 2 Skimmer

Lateral Draw-off pipes

Nozzles

Inlet



Technologies

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

20

In addition, it was reported that after effective coagulation, DAF was
able to achieve greater than 2.5-log removal of Cryptosporidium.
Alvarez also reported that with the high doses of iron coagulant
required to remove the TOC and color, the DAF system was unable to
float all of the solids produced, especially at the high temperatures
during the summer when the saturation of oxygen is at a minimum.
These conditions for raw water TOC levels in excess of 25 mg/L
resulted in a very unstable performance from the DAF clarifier.

DAF is currently installed at roughly 15 plants in the U.S. for drinking
water treatment.  Table 3 lists the plants in the U.S. with capacity
greater than 0.5 MGD.

Note that many of the applications listed in Table 3 are in the
northeastern United States.  These source waters are typically much
lower in TOC and turbidity than Florida surface waters.

FILTRATION TECHNOLOGIES
In the multibarrier approach to water treatment, the process after
coagulation/flocculation/clarification is the filtration step.  The
filtration step can be conducted by using granular media filters or
membranes.  The most common filtration process is media filtration
with membrane filtration a more recent application.  The purpose of
the filtration process is to remove the small particles and pathogens
not removed by the coagulation/flocculation/clarification step.

Granular Media Filters

The most common filtration step is granular media filtration.  Most
granular media designs are monomedia or dual media designs using
sand, anthracite, granular activated carbon (GAC), or combinations of
two of the media types.  Figure 7 illustrates a typical schematic for a
granular media filter.

Dual media filters are the most common filters found at water
treatment plants today.  Most designs are anthracite/sand or
GAC/sand.  The dual media design is typically a shallow bed with 18
to 24 inches of anthracite or GAC followed by 12 inches of sand.
Media sizes can vary to balance the particle removal and headloss, but
the most common media size for the sand in the filter is 0.5 millimeters
(mm) (effective size), while the anthracite and GAC can range from 0.8



Technologies

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

21

to 1.2 mm (effective size).  Dual media filters exhibit additional
headloss as compared to deep bed monomedia designs, but provide



Technologies

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

22

Table 3.  DAF Installations in the U.S. on Surface Waters

Plant Location Start Date Capacity (MGD)

Millwood WTP New York 1993 7.5

Beaver Run WTP Westmoreland, PA 1995 3.5

Danbury WTP Danbury, CT 1998 5.5

Rockport WTP Massachusetts 1998 1.2

Tazewell RWA Virginia 1999 2.0

Lee Hall WTP Newport News, VA 2000 52.0

Penn Hill WTP West Chester, PA 1998 3.0

Table Rock WTP Greenville, SC 1999 75.0

Fresh Pond WTP Cambridge, MA 2000 24.0

Wangum WTP Norfolk, CT 1996 0.5

Lakeville WTP Lakeville, CT 1996 0.5

Hemlocks WTP Fairfield, CT 1997 50.0



Technologies

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

23

Figure 7.  Granular Media Filter Schematic



Technologies

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

24

equal finished water quality.  The smaller sand media provides a
barrier to particle breakthrough at higher loading rates or long filter
run times.  The finer the media, the greater the protection; however
headloss increases with the finer media, thereby reducing filter
productivity.

Monomedia filters are usually deep bed GAC or anthracite filters that
are run at high loading rates with coarse media (1.2 to 1.5 mm effective
size).  Typical depths range from 5 to 8 feet.  The high loading rates
and increased media depth over conventional dual media filters
increases the headloss through the filter.  However, this increase in
headloss is offset by increased media size.  Advantages to this type of
filter design include reduced headloss and production of more water
per unit area versus dual media designs.  Deep bed filters also provide
flexibility to use different media designs as future regulations become
more stringent for finished water.  Deep bed monomedia filters can
produce similar finished water quality as dual media designs.
Disadvantages to this type of filter include the increased possibility of
particle and turbidity breakthrough in long filter runs, and the
additional capital costs for deep filter boxes.

Biologically Active GAC Filters (BAC)

Biologically active GAC filter (BAC) is another necessary filtration step
that is generally required after ozonation.  BAC filters are used
following ozonation to provide DBP control and produce a biologically
stable filter effluent.  Either a deep bed monomedia GAC or dual
media sand/GAC filter is used.  Biological growth can be supported
on GAC, sand, and anthracite because of the surface area available to
the bacteria.

Advantages of BAC include:

• Production of a biologically stable filter effluent after ozonation
that reduces regrowth in the distribution system

• Reduction in the quantity of organic precursors to DBPs

• Reduction in the disinfectant demand of the filter effluent, thereby
reducing the amount of disinfectant required in the finished water
and possibly reducing DBPs

• Removal of many ozone byproducts



Technologies

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

25

Membrane Filtration

Membrane filtration (using MF or UF membranes) can be used in place
of granular media filtration.  UF and MF membranes are limited to the
rejection of particles and pathogens and do not have small enough
pores to remove TDS or salts such as chloride as illustrated in Figure 8.

UF membranes have a nominal pore size of between 0.003 and 0.03
micrometers (µm) and can reject dissolved organics.  MF membranes
have a nominal pore size of between 0.05 and 0.5 µm and are unable to
remove organics unless supplemented with coagulation and
flocculation.

MF membranes, because of the pore size, are limited to rejection of
Giardia and Cryptosporidium, while UF membranes have the added
feature of rejecting not only Giardia and Cryptosporidium but also
viruses.

The earliest commercially available UF and MF membrane systems
designed to filter clarified water are known as pressure-driven,
hollow-fiber membranes.  The liquid is passed either from the outside
to the inside (lumen) of the hollow fiber (outside-in) or from the lumen
to the outside of the fiber (inside-out).  The hollow fibers are installed
in vessels, which provide support for the pressure necessary to drive
the liquid through the membrane pores.  This type of filter is
commercially available from Aquasource (UF) and Memcor (MF).
Other suppliers active in the U.S. include Pall (UF or MF),
Hydranautics (UF), PCI (UF), and Smith and Loveless (UF).  These
units use water, air, or air/water backwash systems.

Immersed membranes are a relatively recent development in
membrane process configuration.  In this process, hollow fiber
membranes are installed (immersed) in a vessel and a small vacuum is
applied to their downstream side.  Immersed membranes are available
from Zenon (UF) and Memcor (MF).  With the Zenon ZeeWeed

Process, air is introduced at the bottom of the membrane feed vessel,
which creates turbulence in the tank effectively scrubbing the solids
from the membrane surface.  Memcor uses air only in the backwash of
its immersed membranes.  An example schematic of an immersed
membrane is illustrated in Figure 9a.  An example of an immersed
membrane installation is illustrated in Figure 9b.



Technologies

Technical Memorandum C1. Literature Review of Surface Water Treatment Technologies

26

As mentioned previously, MF or UF technology can be used in place of
granular media filtration.  Figure 10 illustrates an example of
conventional coagulation and inclined plate clarification supplying an

Figure 8.  Pressure-Driven Membrane Process Application Guide

0.001µ0.001µ 0.01µ0.01µ 0. 1µ0. 1µ 1.0µ1.0µ 10µ10µ 100µ100µ 1000µ1000µ

Dissolved OrganicsDissolved Organics